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Name of Products:
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Special battery for Hitachi charging vacuum cleaner
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Model and Spec.:
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PVB-2525A, DC25.2V 2.5Ah 63Wh

Applicant:
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Shenzhen Topband CO., LTD
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Manufacturer:
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Huizhou Topband Electrical Technology Co., Ltd.
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Applicant Shenzhen Topband CO., LTD
ZFERAL BRI AR A PR 2
Address of Applicant Topband Industrial Park, LiYuan Industrial zone, ShiYan Town, Bao'an
ZEAE AL Mk District, Shenzhen, China
TR RN 5 22 XA A el ol X358 Tl e
Manufacturer Huizhou Topband Electrical Technology Co., Ltd.
AR RN FR BRI 7]
Address of manufacturer No. 113 Dongxin Boulevard, Dongxing Area, Dongjiang Hi-tech Park,
A7) R bk Zhongkai Hi-tech Zone, Huizhou Guangdong China

J IR AR B T A R v X ARV B R M el 28 % Py X R B KE 113 %5

Name of Products

Special battery for Hitachi charging vacuum cleaner

P I Sr 78 f ki 2 % F et
Model/Type

- PVB-2525A
5
Ratings DC25.2V 2.5Ah 63Wh
s -
Date of receipt of test item 2022-09-05
PRI A
Completion Date

2022-09-18

SeR H

Tested according to A& ¥

United Nations Manual of Tests and Criteria, PART lll, section 38.3 Lithium metal and lithium ion batteries,

the seventh revised edition (ST/SG/AC.10/11/Rev.7).
W I e bR T ), 58 =91

, 38.3 T & JE AN B T MM LR, S LABIT IR(ST/SG/AC.10/11/ReV.7)

Tests performed 37 H :
Test T.1: Altitude simulation 5% T.1: =&
Test T.2: Thermal Test R4 T.2: &R

Test T.5: External short circuit X3 T.5: ~ME%E &
Test T.6: Impact R4 T.6: fEd;

Test T.3: Vibration X5 T.3: #Ez)

Test T.7: Overcharge i T.7:

HETEH

Test T.4: Shock X% T.4: il
Test Conclusion {54518

The Special battery for Hitachi charging vacuum cleaner submitted by Shenzhen Topband CO., LTD is
tested according to the United Nations Manual of Tests and Criteria, PART llI, section 38.3 Lithium metal
and lithium ion batteries, the seventh revised edition (ST/SG/AC.10/11/Rev.7).

Test results: PASS

HIVR ISR FR B3 A BR 2 7] 52 52 1) H A7 78 v aQiR b 28 % P i i i IR B & [ GREQAIFR e T 1), 38 =897,
38.3 T & B AR B I EKR, BB (ST/SG/AC.10/11/Rev.7) HEAT Il .

MAAZE R &%

Test T.8: Forced discharge {3 T.8: il

Tested by: Jeremy Wu % 2
ERA: RIEN \7{‘%‘% s
Reviewed by: Snow Liu }( ‘ t(‘;, @ wEnergy 5 f\
HAZA: PAELE @L 7 B
Approved by: Jesse Zhang ok E@i ﬁ%%ﬁ
AN sk v f‘\%;g Seal of NEEJM
[ =
£ g iiE
Report Seal
Shenzhen NTEK New Energy Technology Co., Ltd.
Tel: +86(0)-755-3699 5529 http://www.ntekbat.org.cn RE-009 A/2
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General product information i F ™ i 5 B

Battery Hijth

Model/Type Rated Rating
o PVB-2525A N DC25.2V 2.5Ah 63Wh
7l 2 BUE H
Standard Charging Current Max. Charging Current
o . 900mA o . 990mA
Pt 78 L FELR ORI
Standard Discharge Current 18000mA Max. Discharge Current 20000mA
B TR0 FLR R OR T LR
Limited Charging Voltage Cut-off Voltage
29.05v . . 18.2Vv
78 FEL PR ) P TR FL AL FL
Appearance Black, Prismatic Dimension (TxWxH)
- v 87.47%x84.50%x87.00
AU B, AR JR~F(mm)
Classification Small Lithium ion Batteries
F AN - FL
Cell Hts
Model number of the cell Rated Rating
e INR18650/25P e 3.6V 2500mAh 9Wh
P LS BUEH
Cell's Max. Discharge Limited Charging
Current 30000mA Voltage 4.2V
RS AN e EREE 78 FEL PR R
Cell number per battery 2PCS. 7S1P Cut-off Voltage 25V
FEA™ H b 0 2L PO A ’ I FEL A L P '
Sample description # 5
Type Sample No. Sample Sub-No. | State of samples
eyt FE g5 FEh T 95 FEdRA
001~004 Fully charged at first cycle
Batteries 019~022 T RIEA HUIR S
. NE220829249003-X*
ER 005~008 Fully charged after 25 cycles
023~026 25 UAEIA 5 IR S
50% of the design rated capacity at first
009~013 o .
cycle & IX1EH 50% FE AR 2
c ) 014~018 50% of the design rated capacity after 25
omponen ~
P cycles 25 YRR i 500 FL iR
cells NE220523150001-X* Fully disch o at first ovel
_ . ully discharged at first cycle
Tt Rt 027~036 A
A 58 2 T8 VIR
Fully discharged after 25 cycles
037~046 g s A \
25 A G 58 ETRCRIRES

* “X” contained in Sample No. represents Sample Sub-No., it consists of three digit.

BRI S P X7 Lot 795, 3 AUy 4Lk,

Shenzhen NTEK New Energy Technology Co., Ltd.
Tel: +86(0)-755-3699 5529 http://www.ntekbat.org.cn
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Test environment condition: Room temperature: 15°C-25°C; Room humidity: 40-70%

IR 20k FABEIERE: 15°C-25°C; MABIEfE: 40-70%

Remark #7F:

T.6 and T.8 test data of this report are based on the original test report issued by Shenzhen NTEK New
Energy Technology Co., Ltd., Report No. P22052401201, dated by 2022-06-06.

AR T T.6 A T.8 I 5 TR YT AL NGE e IR SR A R A B 2 A R R IR, RS
P22052401201, i} 1% 2022-06-06.

Summaries of testing i 17 2
All rechargeable battery types, including those composed of previously tested cells, shall be subjected to
tests T.1to T.5 and T.7.
P TS R 2R, 04 i C Al e i rS A S e, B0 T = TS M T.7 Bk
Tests T.1to T.5 are conducted in sequence on the same battery. Tests T.6 and T.8 are conducted using
not otherwise tested batteries. Test T.7 may be conducted using undamaged batteries previously used in
Tests T.1to T.5 for purposes of testing on cycled batteries.
FL L A0 2542 P £ AH (3] A — ZH s BT T AR T.5 RS . T.6 T8I0 R FH o5 b AR B iy it . 1.7
RGeS AT LAS ) Ze B0 7E T.1 = T.5 AR i 4 A o A R B VB R 4T, DM AT AE A P ) L b
In order to quantify the mass loss, the following procedure is provided:

Mass loss(%)=(M1-M2)/M1x100
N T EAFESR, AT A

Ji B 4512 (%) =(M1-M2)/M1x 100
Where M1 is the mass before the test and M2 is the mass after the test. When mass loss does not exceed
the values in Table below, it is considered as "no mass loss".

3 Mo B8 BT A0 5T, Mo 1006 i R i P R B B R AN R 3R S U, B “ R BIR” ©

Mass M of cell or battery Mass loss limit

P, BN B PVt Y O Joi 45 K PR A
M<1lg 0.5%
1lg<M<75¢g 0.2%
M>75g 0.1%

In tests T.1 to T.4, batteries meet this requirement if there is no leakage, no venting, no disassembly, no
rupture and no fire and if the open circuit voltage of each test battery after testing is not less than 90% of its
voltage immediately prior to this procedure.

AETIETARRE b, BIRAGHC L. ol ok, TRERMTE K, JF Bl i e s 5

FRTT % F AN /N T HAE RT3 — B8 i FLR 1190%

Shenzhen NTEK New Energy Technology Co., Ltd.
Tel: +86(0)-755-3699 5529 http://www.ntekbat.org.cn RE-009 A/2
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N T A
Test Procedure ML
Pre-conditioning
TAL P
A
Marking #7iHHF i
NE220829249003-X / Batteries
NE220523150001-X / Component
y
Sample Sub-No. Sample Sub—No. Sample Sub-No. Sample Sub-No.
FEah T 905 BT 205 BT T BRI T
001~008 009~018 019~026 027~046
A
Altitude simulation
e JEE ASLAD
v
Thermal test
T FE RS
\ 4 \4 A\ 4 A\ 4
Vibration Impact Overcharge Forced discharge
PRzl fii iy T iR 1l TR
\ 4
Shock
in
A 4
External short circuit
MR
Y A 4 A 4 A\ 4
A 4
Finish
S8
Shenzhen NTEK New Energy Technology Co., Ltd.
Tel: +86(0)-755-3699 5529 http://www.ntekbat.org.cn RE-009 A/2
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Photos of sample F£ i [

)ﬂl‘

RRLWBAGATE |

(HITACHI PR ) ERa
0 ICERETONGE

SERIAL NO

ERLGL.
ke E-RNSEALY, BRLEL,
YL

EWRE 0C252V |
2.5Ah 63Wh )

®) Made in China

Shenzhen NTEK New Energy Technology Co., Ltd.
Tel: +86(0)-755-3699 5529 http://www.ntekbat.org.cn
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Photos of sample F£ i [
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Test results 45 5

Test T.1: Altitude simulation &I T.1: BEHEEH

Test method Wik J57%

Batteries are stored at a pressure of 11.6 kPa or less for at least six hours at ambient temperature (20 + 5°C).
TG FE b 5O AE 025 T B T 11.6 KPaRIFREE I i (20£5°C) R A7 D6/ &

Requirement %3k

Batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire and
if the open circuit voltage of each test battery after testing is not less than 90% of its voltage immediately prior
to this procedure.

RIMAUGER . oMt Tk, e K, IF HAAMRL b AR 550 5 T % o AN /N T AR BEAT IX
— BB AT H R 90% .

Test Data showed in table below %4 WL T %

. A A Voltage after
Sample Prior to test ISR | After test {45 Mass l0ss test/ voltage
En . Results
Sub-No. Mass Voltage Mass Voltage J AR R prior to test st
FEdh 19T Iig—s s Joi & L (%) RS HLR A -
(@ V) ) (V) i H (%)
001 465.98 28.93 465.98 28.92 0.000 99.97 PASS &%
002 465.53 28.93 465.53 28.93 0.000 100.0 PASS &%
003 465.59 28.92 465.59 28.92 0.000 100.0 PASS &%
004 466.38 28.89 466.38 28.89 0.000 100.0 PASS &%
005 466.24 28.92 466.24 28.92 0.000 100.0 PASS &%
006 465.47 28.93 465.47 28.92 0.000 99.97 PASS & 1%
007 465.67 28.89 465.67 28.89 0.000 100.0 PASS &%
008 465.48 28.91 465.48 28.90 0.000 99.97 PASS &%
Notes 7¥%:

After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.
MRS, mtRBR. RIS, REE. RIERAMAKIEL K.
Room temperature 335 E: 22.4°C

Shenzhen NTEK New Energy Technology Co., Ltd.
Tel: +86(0)-755-3699 5529 http://www.ntekbat.org.cn RE-009 A/2
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Test T.2: Thermal test R T.2: EERE

Test method Wit J57%

Batteries are to be stored for at least six hours at a test temperature equal to 72 + 2°C, followed by storage for
at least six hours at a test temperature equal to -40 £ 2°C. The maximum time interval between test
temperature extremes is 30 minutes. This procedure is to be repeated 10 times, after which all test batteries
are to be stored for 24 hours at ambient temperature (20 = 5°C).

Fo 8 B R AR FE 55 T 72 £ 2°C RIS AR /D6 /NI, #5345 FRAE R0 IR 55 T--40 £ 2°C I 264 N AE I 2 /b
6/INF o P AN i I 2 1] P e IS [ (B B 307 b IEAR fF BEEEAT, JESERI0MK, &M AT X0
HE IR 6 E (20 £5°C) R AFH24 /N o

Requirement %3k

Batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire and
if the open circuit voltage of each test battery after testing is not less than 90% of its voltage immediately prior
to this procedure.

HIMAUGER . ot JoffAk. JCHERAAR K, I BAEAMRES AR 50 5 I T B% i AN/ T HAE T X
— 5T H R 90% .

Test Data showed in table below R4 0T %

. \ A \ Voltage after
Sample Prior to test {5 HT | After test X% )5 Mass l0ss test/ voltage
En : Results
Sub-No. Mass Voltage Mass Voltage J AR prior to test st
FEdh 19> Iig—s s Joi & L (%) AR fE HL R -
© V) © (V) 3 i HLFE (%)
001 465.98 28.92 465.76 28.62 0.047 98.96 PASS &%
002 465.53 28.93 465.32 28.65 0.045 99.03 PASS &%
003 465.59 28.92 465.39 28.64 0.043 99.03 PASS &%
004 466.38 28.89 466.17 28.60 0.045 99.00 PASS & 1%
005 466.24 28.92 466.02 28.63 0.047 99.00 PASS & 1%
006 465.47 28.92 465.24 28.62 0.049 98.96 PASS & 1%
007 465.67 28.89 465.47 28.61 0.043 99.03 PASS &%
008 465.48 28.90 465.27 28.61 0.045 99.00 PASS &%
Notes 7¥%:

After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.
WSS, mtRBR. RIS, REE. RIEZRAMARIE K.
Room temperature 335 Z: 21.8°C

Shenzhen NTEK New Energy Technology Co., Ltd.
Tel: +86(0)-755-3699 5529 http://www.ntekbat.org.cn RE-009 A/2
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Test T.3: Vibration R®KT.3: #&Z

Test method Wit J57%

Batteries are firmly secured to the platform of the vibration machine without distorting the cells in such a
manner as to faithfully transmit the vibration. The vibration shall be a sinusoidal waveform with a logarithmic
sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15 minutes. This cycle shall be repeated 12
times for a total of 3 hours for each of three mutually perpendicular mounting positions of the cell. One of the
directions of vibration must be perpendicular to the terminal face.

The logarithmic frequency sweep is as follows: from 7 Hz a peak acceleration of 1 gn is maintained until 18 Hz
is reached. The amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased
until a peak acceleration of 8 gn occurs (approximately 50 Hz). A peak acceleration of 8 gn is then maintained
until the frequency is increased to 200 Hz.

IR THRE & G 1, HEARIER RS, HaeME T SRR . IRIIPLE EZETE, Sz
fE7 HzA1200 HzZ [, F[EIR)7 Hz, LIRPEIRES 15508 X —IRBN SRR = AN FLAH I B H 8 22 3% 7 Ar
(AF—J7 M E R T 120K, S 3/ . For— MRS 7 1) 2 200 i 1 2 .

XA T HZIFAG, REFL gnfUIRKINESE, B RMFRIA |18 Hz, A5 KIRIERFFE0.8mm (L AIF%
1.6mm) , FRIEINAR B B IE LS8 gn (FFELIA50 Hz) o FFUEAE N fE IR FFAES gn BRI 1G Jin 2]
200 Hz.

Requirement %3k

Batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire
during the test and after the test and if the open circuit voltage of each test battery directly after testing in its
third perpendicular mounting position is not less than 90% of its voltage immediately prior to this procedure.
Wb AR SS VBB N oM oA JoBRATERE K, I HARAN RS F AR 28 = B 2 e T
AR S B A ) T H AN N TAE HEAT IX — 56 BT L R 1 90%

Test Data showed in table below Jll %4 WL R %

Sample Prior to test i{3uHi | After test X% /5 Mass loss \tfsl?ggfaf;ir
Sub-No. Mass | Voltage Mass | Voltage | JiE#IK prior to test Rffsﬁlts
FE 19T i L J & L& (%) 5 LA -
(9) (%) (9) ) S0y HL S (%)
001 465.76 28.62 465.76 28.61 0.000 99.97 PASS &%
002 465.32 28.65 465.32 28.63 0.000 99.93 PASS &%
003 465.39 28.64 465.39 28.62 0.000 99.93 PASS &%
004 466.17 28.60 466.17 28.59 0.000 99.97 PASS & 1%
005 466.02 28.63 466.02 28.61 0.000 99.93 PASS & 1%
006 465.24 28.62 465.24 28.61 0.000 99.97 PASS & 1%
007 465.47 28.61 465.47 28.59 0.000 99.93 PASS &%
008 465.27 28.61 465.27 28.59 0.000 99.93 PASS &%
Notes VFF:

During and after the test, there is no leakage, no venting, no disassembly, no rupture and no fire.
Mrp A LE, BIRRB . R R REERAAGE K.
Room temperature A3E3E % 21.3°C

Shenzhen NTEK New Energy Technology Co., Ltd.
Tel: +86(0)-755-3699 5529 http://www.ntekbat.org.cn RE-009 A/2
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Test T.4: Shock R T.4: #hif

Test method Wit J57%

Batteries are secured to the testing machine by means of a rigid mount which will support all mounting
surfaces of each test battery. Each battery is subjected to a half-sine shock of peak acceleration depending
on the mass of the battery. The pulse duration is 6 milliseconds.

Each battery is subjected to three shocks in the positive direction followed by three shocks in the negative
direction of three mutually perpendicular mounting positions of the battery for a total of 18 shocks.
G L T M SRR R IR e B b, SOOI R RN R O P 22 i . B A e 52 2 T L
IR NN B R st

A H I ZCE =/ FAH S B F it 222 07 L B IE T 52 = kaily, 3R (ER T MEZ = kiili, B3t4%18
i

The formula below is provided to calculate the appropriate minimum peak accelerations.

407 A O T U S0E A doe NI RN A 2

Mass of the battery Minimum peak acceleration Pulse duration
FEL Tt ) o Fe /N AR NS B2 ik R 2 I )
X <4.482 kg 150 gn 6 ms
] >4.482 kg Acceleration(g,) = [IOORSSJ ANidEH 6 ms
mass

* Mass is expressed in kilograms. *)if & HA7 R 7~ Akg.

Requirement %K

Batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire and
if the open circuit voltage of each test battery after testing is not less than 90% of its voltage immediately prior
to this procedure.

HIAUGERE . ot Tofifd. JEHERATCARK, IF BN b 7 00 5 I T % B AN T AR T IX
— G HT R 790%

Test Data showed in table below JI%HE LT %

. IR ChA Voltage after
Sample Prior to test i{36H7 | After test R4 /5 Mass loss test/ voltage
Ein . Results
Sub-No. Mass Voltage Mass Voltage AR R prior to test st
FE 19T g+ L Joi & AL (%) 5 LA -
)] (%) 9) () 56 /i HLTE (%)
001 465.76 28.61 465.76 28.61 0.000 100.0 PASS & 1%
002 465.32 28.63 465.32 28.63 0.000 100.0 PASS & 1%
003 465.39 28.62 465.39 28.62 0.000 100.0 PASS &%
004 466.17 28.59 466.17 28.59 0.000 100.0 PASS &%
005 466.02 28.61 466.02 28.61 0.000 100.0 PASS &%
006 465.24 28.61 465.24 28.61 0.000 100.0 PASS &%
007 465.47 28.59 465.47 28.59 0.000 100.0 PASS & 1%
008 465.27 28.59 465.27 28.59 0.000 100.0 PASS &%

Notes VEE:

After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.
ME, MR, R, REE. REERAARE K

Room temperature ¥ 355 % : 21.6°C

Shenzhen NTEK New Energy Technology Co., Ltd.
Tel: +86(0)-755-3699 5529 http://www.ntekbat.org.cn RE-009 A/2
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Test T.5: External short circuit &% T.5: 44

Test method i 512

Report No./#R 5445

P22090102501

Batteries to be tested are heated for a period of time necessary to reach a homogeneous stabilized
temperature of 57 + 4 °C, measured on the external case. This period of time depends on the size and design

of the battery and is assessed and documented. Then the battery at 57 £ 4 °C is subjected to one short circuit

condition with a total external resistance of less than 0.1 ohm.
This short circuit condition is continued for at least one hour after the battery external case temperature has

returned to 57 + 4 °C.

The short circuit and cooling down phases are conducted at least at ambient temperature.
TR I B S I FAERE E — B ], AR BIS7 £ 4 CCHAE AR IR E I SIEEEDT £ 4 °Co iZ AR 1]
BRI S I TA] ) R R T RV I RO T, IR I AP AR SO HIE I . SR 5% FIAEST + 4 °CH
AT AZ AN TP/ T-0.1 QI RS 515 -

TR I A 2 B L it SR TR LR [P 5557 + 4 °Ca FfrF 20 LN

AR AN HNPT BB HATAEST £ 4 CCHIMIRE T .

Requirement %3k

Batteries meet this requirement if their external temperature does not exceed 170°C and there is no
disassembly, no rupture and no fire during the test and within six hours after test.

H AR SEil BEAN I 170°C,  JF HAE RS A vh SOk Ee J5 6 /N N ofiid . TR, oK.
Test data showed in table below ¥ 1. F %
Sample Sub-No. Maximum outer casing temperature Results
FEah 195 R T =il B (°C) iR

001 58.0 PASS &%
002 57.8 PASS &%
003 57.9 PASS &%
004 57.9 PASS &%
005 58.0 PASS &
006 58.1 PASS &
007 57.9 PASS &%
008 57.8 PASS &%

Notes VF%:

There is no disassembly, no rupture and no fire during the test and within six hours after test.

FBAE DA P IS 6 /NN R KRR, KiK.
Room temperature 335 Z: 23.1°C

Shenzhen NTEK New Energy Technology Co., Ltd.
Tel: +86(0)-755-3699 5529 http://www.ntekbat.org.cn

RE-009 A/2

BN 4



®
[ A5 17 | P22090102501
Test T.6: Impact RWT.6: i

Test method Wit J57%

Each component cell is to be placed on a flat smooth surface. A 15.8 mm +£0.1 mm diameter, at least 6 cm
long, or the longest dimension of the cell, whichever is greater, Type 316 stainless steel bar is to be placed
across the centre of the sample. A 9.1 kg £ 0.1 kg mass is to be dropped from a height of 61 + 2.5 cm at the
intersection of the bar and sample in a controlled manner using a near frictionless, vertical sliding track or
channel with minimal drag on the falling mass. The vertical track or channel used to guide the falling mass
shall be oriented 90 degrees from the horizontal supporting surface.

The test sample is to be impacted with its longitudinal axis parallel to the flat surface and perpendicular to
the longitudinal axis of the 15.8 mm + 0.1mm diameter curved surface lying across the centre of the test
sample. Each sample is to be subjected to only a single impact.

A T S TBHE I R T b —AR 316 BURSEAEME IR, AW EAT 15.840.1 2K,
KD 6 K, sihSHRKRE, M EPERE. %P 9.1+£0.1 kg IMEMEMN 611+2.5 K m b2k
SRR ARRESE SO, AT — AN U5 BERE ) v A B BH AR /) () 2 B sl i n A ] . B
BUEETE T o) VR R 5K SRR 2 90 VR R .

B R, VR RS R AT R SRR RO I BAR 15.8£0.1 2K i R I A h 3 B
ik R &2 — i

Requirement %3k

Component cells meet this requirement if their external temperature does not exceed 170°C and there is no
disassembly and no fire during the test and within six hours after the test.

JCAF IS SR B AN I 170°C, I HAE RIS AR o A k96 5 6/ Wi, ok k.

Test data showed in table below %R WL T %

Sample Sub-No. Maximum outer casing temperature Results
FEdh T 95 AR T i =i B (°C) ERE S
009 24.2 PASS

010 23.7 PASS
011 23.5 PASS
012 24.1 PASS
013 25.0 PASS
014 23.9 PASS
015 23.5 PASS
016 24.3 PASS
017 24.0 PASS
018 23.5 PASS

o | oy | oy | oy | o | o> | o> | o | oh | oh
F|R|F|F|F|F|F|F|F|F

Notes VEE:

There is no disassembly, no rupture and no fire during the test and within six hours after the test.
Jeft AR I T A S 6 /NI R . ARk K.

Room temperature ¥ 355 & : 22.3°C

Shenzhen NTEK New Energy Technology Co., Ltd.
Tel: +86(0)-755-3699 5529 http://www.ntekbat.org.cn RE-009 A/2
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Test T.7: Overcharge R& T.7: AERHE

Test method Wit J57%

The charge current is twice the manufacturer's recommended maximum continuous charge current. The
minimum voltage of the test is as follows:

] When the manufacturer's recommended charge voltage is not more than 18V, the minimum voltage of the
test is the lesser of two times the maximum charge voltage of the battery or 22V.

X When the manufacturer's recommended charge voltage is more than 18V, the minimum voltage of the test
shall be 1.2 times the maximum charge voltage.

Tests are to be conducted at ambient temperature. The duration of the test is 24 hours.

78 HEL R A A1) 32 7R A VPR R KR 4 7 PR R T A o R ) B /N FEU B0 T

(il ics v S 1P 7 B P RN R T L8V, 150 P e /) Fi e It i b i DK 7 L 1) 78 3 B 224K 1 o v (/)
Ho

DX il i i S 1S F 7 P PR K T L8V, X6 P e /) R s 2 Pl b 5 K 7 P FL R PR 1. 248 o

NI ENBGIR BT AT o IR (8] 92478

Requirement %3k

Batteries meet this requirement if there is no disassembly and no fire during the test and within seven days
after the test.

R R IR I R TP IG5 7R A, ok K

Test data showed in table below WX EHE W%

Overcharge current 33 78 L HLAL(MA) ..ooveveveeveveennl | 2x990=1980mMA

Overcharge voltage i 78 L HLE(VAC) co.vevvvceeveennl | 1.2%29.05=34.86V

Duration of the test X 78 iR I 8] (hours) .................; | 24 hours

Sample Sub-No. £ 5T %5 Results 5 54

019 PASS &%
020 PASS &%
021 PASS &%
022 PASS &%
023 PASS &%
024 PASS &%
025 PASS &%
026 PASS &%

Notes 1%

There is no disassembly and no fire during the test and within seven days after the test.
FLBAE A TP IS 7 RN ARIEIR, RE K.

Room temperature ¥ 355 & : 22.3°C

Shenzhen NTEK New Energy Technology Co., Ltd.
Tel: +86(0)-755-3699 5529 http://www.ntekbat.org.cn RE-009 A/2
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Test T.8: Forced discharge iR T.8: 3@

Test method Wit J57%

Each component cell is forced discharged at ambient temperature by connecting it in series with a 12V D.C.
power supply at an initial current equal to the maximum discharge current specified by the manufacturer.
The specified discharge current is to be obtained by connecting a resistive load of the appropriate size and
rating in series with the test cell. Each cell is forced discharged for a time interval (in hours) equal to its
rated capacity divided by the initial test current (in ampere).

FEAS O SRR BT IR FE T 5 12V B HL HL R A DR 40 P I &5 T 1325 7 45 0 1R B DR TSP, LR IR 2% 1 T i
LG

P 5 2 R/ 1 L B 7 8 R B AT 4 38 5 /NI P R o BRSNS R) (B h) ST
PR AR E 25 B R LA W AR I R R (B A

Requirement %3k

Component cells meet this requirement if there is no disassembly and no fire during the test and within
seven days after the test.

Joff i ARG R TP AR S 7 RN TEARR, e K.

Test data showed in table below %R WL T %

Initial current HJZE B IR (MA) c.ovoveveveveeeeeeeeeeeseeeen. . | 30000MA
Supply voltage KL HLE(VAC) covcveeveveeeveeveeeieveeeenen s | 12VdC
Time interval {561 (B (MIiNUtES) .......ccvceeveeveveeeennnt | 12 Minutes
Sa;ztlﬁe; %b%No' Results 45 % Sagpn!;; :ﬁb%No. Results 4 %
027 PASS &% 037 PASS &%
028 PASS &% 038 PASS &%
029 PASS &% 039 PASS &%
030 PASS &% 040 PASS &%
031 PASS &% 041 PASS &%
032 PASS &% 042 PASS &%
033 PASS H#% 043 PASS &%
034 PASS &% 044 PASS &%
035 PASS H#% 045 PASS &%
036 PASS H#% 046 PASS &%

Notes 1%

There is no disassembly and no fire during the test and within seven days after the test.
JuAF RS TE A AT S 7 R NRIRR, RAE K

Room temperature ¥ 355 : 22.0°C

weeeorEnd of Test Report RllFHR & G5 R e

Shenzhen NTEK New Energy Technology Co., Ltd.

Tel: +86(0)-755-3699 5529 http://www.ntekbat.org.cn RE-009 A/2
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Important Notice
b= aE BT

. The test report is invalid without the Report Seal of NTEK and Paging seal of NTEK.
ARG PR R ERE T 5, R

. Nobody is allowed to photocopy or partly photocopy this test report without written
permission of NTEK.

RN T BEFR, A HE SRS .

. The test report is invalid without the signatures of Approver, Reviewer and Testing
engineer.

AAREBIAAEN . RN TR AEAL T

. The report is invalid when anything of following happens — illegal transfer, reproduce,
embezzlement, imposture, modification or tampering in any media form.

BRI Zhl. SH. B, R sCME AT SR R ik S B

. Objections to the test report must be submitted to NTEK within 15 days.

MRS BAEA RV TSRS 2 HARISR N A AN w5t .

. The test report is valid for the tested samples only.

AR A AR it A7 28

. The Chinese contents in this report are only for reference.

AR P PN BN ES

Shenzhen NTEK New Energy Technology Co., Ltd.
GRINT AL BT BE 5+ AR A BR 2 7]
Address 1: Room 101, Building C, Fenda Hi-Tech Park, Sanwei Community, Hangcheng Subdistrict, Bao’an

District, Shenzhen, Guangdong, China.

Address 2: 1/F., Building D, Huashengtai Technology Building, No.36, Hangkong Road, Hangcheng Street,

Bao'an District, Shenzhen, Guangdong, China.

bk 1. PRYNTE 5 22 XU E = Fl X a4 S R [ C #k 101

Hdk 2. TTARA RN E 2 XA E T 36 S HEMBRHRE D B 18
Tel H11fi: +86(0)-755-3699 5529 E-mail f5F5: Quality@ntekbat.org.cn
Website M1t http://www.ntekbat.org.cn
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CERTIFICATE OF CONFORMITY

KONFORMITATSBESCHEINIGUNG
EU - Directive 2014/35/EU

Electrical Safety — Elektrische Sicherheit

Certificate No.

Zertifikatsnummer

. T8M22209-0849-CES-16

Testing Laboratory

Date of issue
Erstelldatum

1 23.12.2022

. Eurofins Product Service (Thailand) Co., Ltd.
: 344/2 Soi Soonvijai 4, Rama 9 Rd., Bangkapi, Bangkok 10310, Thailand

: 610/1 Moo 9, Tambol Nongki, Amphur Kabinburi, 25110 Prachinburi

: 610/1 Moo 9, Tambol Nongki, Amphur Kabinburi, 25110 Prachinburi

Pruflabor
Address Adresse

Approval Holder Zertifikatsinhaber . Arcelik Hitachi Home Appliances (Thailand) Ltd.
Address Adresse

Manufacturer Hersteller . Arcelik Hitachi Home Appliances (Thailand) Ltd.
Address Adresse

Test specification Prifbedingung

Standard(s) or particular aAngewandte

Normen oder
Abschnitte dieser
Normen

clauses of standard(s)
applied

EN 60335-1:2012+AC:2014+A11:2014+A13:2017+A1:2019+A14:2019+A2:2019+A15:2021

" IEC 60335-2-2:2019+A11:2012+A1:2013

The applied standard(s) in this document T8M22209-0849-CES-16 are published under the Die in diesem Dokument T8M22209-0849-CES-16 benannte(n) Norm(en) sind unter der
EU Low Voltage Directive (LVD) 2014/35/EU, Official Journal Publication C 326 of the Niederspannungsrichtlinie (LVD) 2014/35/EU, Amtsblatt der Europaischen Union

European Union, 14.09.2018.

Beschreibung des

Test item description Cories

: Vacuum Cleaner

Modelnummer

Model and/or type

und/oder Gerate  © PV-XH3M
reference Referenz
Brand Name Markenname : H ITACH I
Rating(s) Leistungsdaten

Multilisting models Multilisting Modelle

1. 8D 5361
2. SD 6361

Presumption of conformity, according to an EU directive, to the above tested prototype is
given by this document.

Where the apparatus is the subject of other Directives covering other aspects and which
also provide for the ‘CE’ marking, the latter shall indicate that the apparatus also conforms
with those other Directives.

C 326, 14.09.2018 verdffentlicht.

. 100-240V for AC Adaptor, 25.2VDC for Vacuum cleaner, 50/60 Hz,
* Vacuum cleaner: 0.9A, AC Adaptor: input 1.0A, Output 0.9A, 26.91W

. These multilisting models belongs to the tested prototype:

Brand Name: Argﬂlik

Brand Name: bEkO

Konformitatsvermutung, bezuglich einer betroffenen EU Richtlinie, fuer das oben getestete
Baumuster ist mit diesem Dokument gegeben.

Wird ein Gerat neben der Richtlinie Directive 2014/35/EU auch von anderen europaischen
Richtlinien erfasst, die andere Anforderungen regeln und ebenfalls die CE-Kennzeichnung
vorsehen, bedeutet die CE-Kennzeichnung, dass das Geréat auch mit den Anforderungen
dieser Richtlinien Gbereinstimmt.

This document is valid only in accordance with the test report No. T8M22209-0849-ES-16.

Dieses Dokument ist nur guiltig im Zusammenhang mit der Prufberichtsnummer T8M22209-0849-ES-16.

Disclaimer

This document refers to the General Terms and Conditions of Eurofins Product Service
(Thailand) Co., Ltd., which have been accepted by the applicant with the order
confirmation. Eurofins Product Service (Thailand) Co., Ltd. owns copyright of this
verification document. This verification shall not be reproduced except in full, without the
written approval by the Managing Director. The usage of any Eurofins approval signs,
seals or marks, based on this verification document, is not permitted.

CE marking requirement;

CE conformity marking referred to
Annex |l and considering Article 8/10
of the directive shall be done before

being placed on the European market
at responsibility of the manufacturer
or his authorised representative.

Picture: Design condition
by EU Directives

L -

«% eurofins

Eurorins ProoucT SERVICE (THAILAND) Co., LTD.
344/2 Sol Soonviual 4, Rama 9 Rb.,

BAnGKAPI, HUAYKWANG, BAanGKOK 10310

Haftungsausschluss

Dieses Dokument verweist auf die Allgemeinen Geschéftsbedingungen der Eurofins
Product Service (Thailand) Co., Ltd, welche vom Auftraggeber mit der Auftragsbestatigung
anerkannt wurden. Eurofins Product Service (Thailand) Co., Ltd besitzt das Urheberrecht
dieses Bestétigungsdokumentes. Dieses Dokument darf nicht reproduziert werden, aul3er
in vollem Umfang, ohne die vorherige schriftiche Genehmigung durch den
Geschdéftsfiihrer. Die Verwendung jeglicher Eurofins Genehmigungs Zeichen, Siegel oder
Marken, auf der Grundlage dieses Dokumentes, ist nicht gestattet.

Ve

D. Fleischer
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